
SHEET: 1/2

SET 1

SET 2

SET 3

SET 5

SET 4

CUT-OFF SAW CS 14/2400 PRO

ART. NUMBER: 43285
MODEL: CUT-OFF SAW CS 14/2400 PRO



POS. CODE DESCRIPTION QTY
1 A01241 SCREW ST4X15 2

2 A01242 END CAP 1

3 A01243 CARBON BRUSH SET 1

4 A01244 BRUSH HOLDER SPRING 2

5 A01245 SCREW ST3.5X8 2

6 A01246 BRUSH HOLDER 2

7 A01247 SCREW M5X45 4

8 A01248 MOTOR HOUSING 1

9 A01249 STATOR 1

10 A01250 SCREW ST5X80 2

11 39624 BEARING 6000-2RS 1

12 A01251 DUST PROOF RING 1

13 A01252 ARMATURE 1

14 47902 BALL BEARING 6202-2RS 1

15 A01254 FAN BAFFLE 1

16 A01255 LOCK PIN 1

SET 1 (17+19) A01256 RIGHT&LEFT HANDLE 1

18 A01257 RUBBER PIN 1

20 A01258 SWITCH 1

21 A01259 CABLE SΗEATH 1

22 40754 CABLE 1

23 A01260 SPRING OF SWITCH BUTTON 1

24 A01261 SCREW ST5X45 2

SET 2 (25+27) A01262 SET D HANDLE 2

26 A01307 SOFT START 1

28 A01263 SWITCH BUTTON 1

29 A01264 SWITCH TRIGGER 1

30 A01265 SCREW ST4X14 3

31 A01266 CABLE PLATE 1

32 A01265 SCREW ST4X14 2

33 A01267 HEX. BOLTS M10X80 1

34 A01268 HEX NUT M10 1

35 A01269 CUTTING ARM 1

36 A01270 O-RING 1

37 A01271 SOKET HEAD CAP SCREW M6X16 1

38 A01272 GEAR LOCK PIN 1

39 A01273 SPRING 1

40 A01274 SCREW 2

41 A01275 RUBBER CRASH PAD 3

42 A01276 ACTIVITY GUARD 1

43 A01277 SCREW NUT M6 1

44 A01278 HEX. BOLTS M10X25 1

45 A01279 LOCKING FLANGE 1

SET 3 (46+48) A01280 FLANGE SET 1

SHEET: 2/2

CUT-OFF SAW CS 14/2400 PRO

ART. NUMBER: 43285
MODEL: CUT-OFF SAW CS 14/2400 PRO

POS. CODE DESCRIPTION QTY
47 CUTTING WHEEL 1

49 A01281 OUTPUT SHAFT 1

50 A01282 FLAT KEY 6X16 1

51 39846 BEARING 6204-2RS 1

52 A01283 SOKET HEAD CAP SCREW M6X16 4

53 A01284 SAFETY GUARD 1

54 A01285 FRONT GEAR SEAT 1

55 A01286 BIG GEAR 1

56 39624 BEARING 6000-2RS 1

57 A01287 CIRCLIP 1

58 A01288 BIG SPRING PIN 1

59 A01289 HEX NUT M6 1

60 A01290 SPRING WASHER 1

61 A01291 SOKET HEAD CAP SCREW M6X16 1

62 A01292 BIG SPING 1

63 A01293 DUST COVER 1

64 A01294 SPING WASHER 1

65 A01295 SCREW M6X15 1

SET 4 (66,68,69) A01296 HEX BOLTS M10X20 (with washers) 2

67 A01297 SHOCK PAD 1

70 A01298 VICE B 1

71 A01299 BIG BASE 1

72 A01300 FLAT WASHER 2

73 A01301 FIXED PIN 1

74 A01302 SPLIT COTTER PIN 1

75 A01303 VICE NUT 1

76 A01304 SPLIT COTTER PIN 1

77 A01305 SUPPORT BRACKE 1

SET 5 (78+79) A01306 SCREW ROD  1

80 A01308 HANDLE SLEEVE 1

81 A01309 FLAT WASHER 1

82 A01310 CIRCLIP 1

83 A01311 PAN HEAD SCREW M8X20 2

84 A01312 SPRING WΑSΗER 2

85 A01313 VICE A 1

86 A01314 FLAT WASHER 1

87 A01315 SPRING WAHSER 1

88 A01316 SOKET HEAD CAP NUT M8 1

89 A01317 RUBBER BASE  4

90 A01318 WRENCH 1

91 A01319 BASE PLATE 1

92 A01320 TERMINAL BLOCK 1

93 A01321 TERMINAL BLOCK 1


